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Anhui Clean Energy Co.Ltd

JL-QMS-131

SEALS Cylinders type:

T TCSE UL AR 305 B 9 R

Batch inspection quality certificate for seamless steel cylinders

WGII279-90-17.2A &34 J# Filling medium:

7 'S Product drawing no: LD-QP1.TY-B-05-01

J& B 4544 Bottom structure:
il 3 ¥ AT E4R 5 Manufacturing licence number:

filli& #.47 Manufacturing company:
47 #t5 Batch No.: HB043

GB/T 5099.1-2017
SE_165 5

= AR HEL S Standard:
KA S M

152210K24-2022

1G-541

MUK O#ER ONEE O RE OWUED

Anhui Clean Energy Co., Ltd.

fiili& H # Manufacturing Date:

001

HSE_163 H.

2021.05

7L Remark: A4t & # S b A4 FFH 2 This batch cylinders don’t contain following

number: 001 (/75EPEREIREE) . 002 OKEBHHRL)

1 FEHAREIE Main technical data

ATAEES (MPa) e KEBEE 7 (MPa) -
Nominal WP Hydrostatic TP
ARKER (L o [RERBRE S (MPa) 155
Nominal Volume Leakage TP
SWEEs Lo 279 WHEE (mim) 73
Nominal Diameter

2 FAEFE Main Material

F A Type LK. HE Name S M Type

BUHEATEL Cylinder Material | 34CrMo4 4440 seamless steel tube ©279%7.8

3 WA EHME S R4 Cylinder Material Chemical Composition
JG# Element E Si Mn Cr Mo S P S+P Ni Cu
EFRME% | 030~ | 0.15~ | 0.60~ | 0.90~ | 0.15~ <0.01 | <0.02 | <0.02

<0.30 | <0.20

AQL 0.37 0.35 0.90 1.20 | 0.30 0 0 5
SEBR AR %

Actual 0.357 | 0.265 | 0.782 | 0.967 0.192 | 0.004 | 0.010 | 0.014 0.038 | 0.053

Content
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4 J1%#YE£fE Mechanical Property

AL FEJ7 3, Heat Treatment Method

K Quenching + [A] )k Temper

: e Al 52 5 3
K815 B b e g el W J5 fi R MtifE 5 Bend
Ed
Inspection Tensile Strength Elongation Impact value
Strength 180°
Item Rm (MPa) A (%) akv (J/em?)
Rea (MPa)
afrfEAQL | >910,<1100 >770 >14 /232 | Ppa0 |
= A
S 25 R
1014/1013 926/914 14.8/15.5 89 90 Acceptance
Actual Results

5 JEHBf#E Bottom Anatomy
L [ RIEE. RO, RESHK, SRR T B ER,

6 KIEMR RIS Bursting Test

%i 5 Serial No.: HB043002 SEZill4#k /& /1 Bursting Pressure:

77.05 MPa

ME I Shape of crevasse: SHPEMTZY, Tpef:, B TR P S b 2SR

At

i K B ARG & GB/T 5099.1-2017 ARAERI TR, 245,
After inspection and tests, Products of this batch are according to the
requirements of GB/T 5099.1-2017 and acceptable.
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